OMEGA SPARE PARTS 2.1

OMEGA Separators (with chain driven scroll shafts) (STANDEN)
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2.1a OMEGA SPARE PARTS

OMEGA Separators (with chain driven scroll shafts) (STANDEN)

Item Part No. Description Qty. |Qty. | Qty. | Remarks
2 3 4
Shaft | Shaft | Shaft
1 22016010/020 [M10x20 CSK Socket Head Screw 16 24 32
2
3 33130/16 @50 External Circlip 2 3 4
a4
5 44563 Hydraulic Motor 3 4 b
6
7 56112 Diverter Valve 2 3 4
8 56641 Gearbox Assembly 1 1 1
9 56679 Hydraulic Ram 1 1 1
10 | 6690 Ram Eye 1 1 1
" 56818 Tensioner Mount - - 1
12
13 | 59143 Bearing Boss 4 6 8
14 | 59144 LH Carrier Plate 2 3 4
15 | 59145 RH Carrier Plate 2 3 4
16 | 59148 RH Clod Roller Plate 2 3 4
17 | 591562 Gearbox Shaft 1 1 1
18 | 5915656 Spring Rod 4 6 8
19 | 59162 Pivot Pin 4 6 8
20 | 59163 Pivot Flange Bush 4 6 8
21 59166 Clod Roller Lift Arm 1 1 1
22 59173 Shoulder Bolt (short) 2 4 6
23 | b9174 Shoulder Bolt (long) 2 2 2
24 | 59175 Pivot Flange Bush 10 12 14
26 | b9176 Tapped Boss (long) 2 2 2
26 | b9177 Tapped Boss {(short) 2 2 2
27 | 59274 Chain Rider 1 2 3
28 | 59347 Female End Cap 2 3 4
29 [59348 Male End Cap 2 3 4
30 | 59352 Carrier Plate Tie 4 6 7
31 59708 LH Clod Roller Plate 2 3 4
32 | 59767 23T 3/4"Pitch Sprocket 3 5 7
33
34
35
36
37 | 6006RS Bearing 4 6 8
38 | 60102RS Bearing 2 3 4
39 | 62052RS Bearing 1 1 1
40
41 DW25131 Compression Spring 4 6 8
42
43 | LFTC35A Bearing 4 6 8
44
45 | RPC648.061001 | Grease Nipple 45° 6 8 10
46 | RPF200.025200 | @25 External Circlip 1 1 1
47 | RPM178.300391| Idler Spigot 1 1 1
48 | RPM182.300390] 15T 3/4"Idler Sprocket 1 1 1
49 | RPT732.6200-- | 3/4"Pitch Drive Chain 1 2 3
50 | RPS568X Chain Tensioner Arm 1 2 3
51
52 | SS042036/042 | Steel Spacer 2 3 3
53 | SS042036/082 | Steel Spacer 2 3 4
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OMEGA SPARE PARTS

2.1b

OMEGA Separators (with chain driven scroll shafts) (STANDEN)

Item Part No. Description Qty. |Qty. | Qty. | Remarks
2 3 4
Shaft | Shaft | Shaft
54
55 | WO111 @55 Internal Circlip 2 3 4
b6 | WO117 @45 External Circlip 4 6 8
57 | WO0161 @80 Internal Circlip 2 3 4
58 | W0167 @52 Internal Circlip 1 1 1
59
60
61
62
63 | 59921 LH Link 1 - - was 56812
59171 LH Link - 1
59171 LH Link - - 1
64 | 59922 RH Link 1 - - was 56813
59172 RH Link - 1 -
59172 RH Link - - 1
65 59429 Connecting Link (2 holes) 2 - -
59170 Connecting Link (3 holes) - 2 -
56806 Connecting Link (4 holes) - - 2
66 | 56761 LH Scroll (X=10mm) alr a/r alr
59350 LH Scroll (X=6mm) alr a/r alr
67 | b6762 RH Scroll {(X=10mm) alr a/r alr
593561 RH Scroll (X=6mm) alr a/r alr
68 | b6762A Short RH Scroll (X=10mm) 2 3 4
59351A Short RH Scroll (X=6mm) 2 3 4
69 | 59424/width 2 Roller Frame 1 - -
59425/width 3 Roller Frame - 1 -
59426/width 4 Roller Frame - - 1
70 | 59136/width Scroll Shaft 2 3 4
71 59709/width @76 Ebonite Clod Roller 2 3 4
59714/width @76 Mild Steel Clod Roller 2 3 4
59715/width @73 Stainless Steel Clod Roller 2 3 4
72 | 59164/width Clod Roller Scraper 2 3 4
73 | 59165/width Clod Roller Lift Shaft 1 1 1

WHERE INDICATED, ADD WIDTH
TO PART NO. (eg. 59424/1800)

Widths include:

1200, 1400, 1600, 1800, 2000,
2200, 2400, 2600, 2800, 3000,

3200,
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OMEGA SPARE PARTS 2.1

Machines from 2013
OMEGA Separators (with chain driven scroll shafts) (STANDEN)
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Drawn as 3 scroll shaft OMEGA
RH Scroll Build

NOTE:
LLH Scroll Build

Crop Flow

Scroll depth 1
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2.1a

OMEGA SPARE PARTS

OMEGA Separators (with chain driven scroll shafts) (STANDEN)

Machines from 2013

Item Part No. Description Qty. | Qty. | Qty. | Remarks
2 3 4
Shaft | Shaft | Shaft

1 22016010/020 | M10x20 CSK Socket Head Screw 16 24 32
2
3 33130/16 @50 External Circlip 2 3 4
4
b 44563 Hydraulic Motor 3 4 b
6
7 56112 Diverter Valve 2 3 4
8 56641 Gearbox Assembly 1 1 1
9 56679 Hydraulic Ram 1 1 1
10 | 6690 Ram Eye 1 1 1
11 56818 Tensioner Mount - - 1
12

13 | 59143 Bearing Boss 4 6 8
14 | 62648 LH Carrier Plate 2 3 4
15 | 62649 RH Carrier Plate 2 3 4
16 | 59148 RH Clod Roller Plate 2 3 4
17 |59152 Gearbox Shaft 1 1 1
18 | 22012016/140 |M16x140 Bolt 4 6 8 Was 59155
19 | 59162 Pivot Pin 4 6 8
20 | 59163 Pivot Flange Bush 4 6 8
21 59166 Clod Roller Lift Arm 1 1 1
22 | 59173 Shoulder Bolt (short) 2 4 6
23 | 59174 Shoulder Bolt {long) 2 2 2
24 {59175 Pivot Flange Bush 10 12 14
256 | 59176 Tapped Boss (long) 2 2 2
26 | 59177 Tapped Boss (short) 2 2 2
27 | 59274 Chain Rider 1 2 3
28 | 59347 Female End Cap 2 3 4
29 |59348 Male End Cap 2 3 4
30 | 59352 Carrier Plate Tie 4 6 7
31 59708 LH Clod Roller Plate 2 3 4
32 | 59767 23T 3/4"Pitch Sprocket 3 5 7
33

34 | 62652 LH Deflector (short) 2 3 4
35 | 62653 RH Deflector (short) 2 3 4
36

37 | 6006RS Bearing 4 6 8
38 | 60102RS Bearing 2 3 4
39 | 62052RS Bearing 1 1 1
40

41 DW25131 Compression Spring 4 6 8
42

43 | LFTC35A Bearing 4 6 8
44 | RPC648.061001 | Grease Nipple 45° 1 1 1
45 | RPC648.061002| Grease Nipple 90° 5 7 9
46 | RPF200.025200 | @25 External Circlip 1 1 1
47 | RPM178.300391| Idler Spigot 1 1 1
48 | RPM182.300390| 15T 3/4"Idler Sprocket 1 1 1
49 | RPT732.6200-- | 3/4"Pitch Drive Chain 1 2 3
50 | RPS568X Chain Tensioner Arm 1 2 3
51 §8040011/003 | Steel Spacer 6 9 12
52 | SS042036/042 | Steel Spacer 2 3 3
53 | SS042036/082 | Steel Spacer 2 3 4

Issue 2

12.13






















